
1

Water Environment School

Collection Systems: Operations & Maintenance, Safety, Asset Management

#1
KEYNOTE 8:00-9:00am Does AI Make a Difference?  Case Studies of AI’s Impact on Sewer

Assessment, Asset Management, and System Planning
Presenter Names:

Presenter Company:
Presentation Abstract:

Presenter Bio: 

9:00-9:10am
#2 9:10-10:10am Odor Control in the Context of Odor Impact

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

10:10-10:20am
#3 10:20-11:20am City of Bellevue Pipe Defect Evaluation and Trenchless Repairs

Presenter Names:

June 25th-27th 2024

Daniel Buonadonna, PE 
Jacobs
Artificial intelligence (AI) solutions for sewer CCTV defect coding and
[...]
inspection reports, and determining future inspection intervals and/or
timeline for replacement. Brittany also assesses and optimizes
maintenance and operational strategies to ensure assets are run most
efficiently. Brittany graduated from Oregon State University in 2017 with a
degree in Mechanical Engineering and holds and Engineering Intern
License.

Sarah Burch has 5 years of experience working for Kennedy Jenks working
in asset management, environmental compliance, and stormwater
treatment design. Portland BES and Kennedy Jenks embarked on a 5-year
project to create the Condition Assessment Program, and Sarah has been
the boots on the ground coordinating inspections, 3D scanning, and GIS
mapping. Halfway through the project, she is becoming a local expert in
inspection technologies and risk-based inspection strategies. Sarah
graduated from RPI with a MS and BS degree in Environmental
Engineering and from Oregon State University with a PhD in Water
Resources Engineering.

Gene Hallum
InfoSense Northwest
Proactive sewer line cleaning remains an important function of municipal
collection system maintenance programs, but efficiently deploying
resources to achieve that objective remains a tricky challenge for
managers. InfoSense’s acoustic-based smart water solution helps prioritize
the daily deployment of a utility’s resources—allowing them to inspect more
and clean better.
Gene is Northwest Manager for InfoSense, Inc., manufacturer of the
award-winning Sewer Line Rapid Assessment Tool, or SL-RAT. He has over
50 years of professional experience starting and managing several
technology-related companies in the fields of electronics, data collection,
and nutraceuticals. He studied business administration at the University of
Washington. He lives in Rochester, WA, and has 3 children and 7
grandchildren. Gene loves gardening, hiking, boating and just enjoying the
beauty of the Pacific Northwest.

Mike Eastman
ODOT Technology Transfer Center
This certification class will cover state regulations and minimum
requirements for setting short term flagging operations on state and city
right of way. We will cover flagger procedures and minimum requirements
for setting up and working on county and city roads. At the end
of a this 4-hour session the student will take the state exam and will be
issued a state of Oregon flagger certification good for 3 years.



13

Presenter Bio: 

12:30-1:30pm
#19 1:30-2:30pm Work Zone Traffic Control Safety (4 hours, Hour 2 of 4)

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

2:30-2:40pm
#20 2:40-3:40 pm Work Zone Traffic Control Safety (4 hours, Hour 3 of 4)

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

3:40-3:50pm
#21 3:50-4:50pm Work Zone Traffic Control Safety (4 hours, Hour 4 of 4)

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

4:50-5:00pm

Michael Eastman is an experienced Trainer with a demonstrated history of
working in the traffic control industry. He has 44 years of experience in
public works, including municipal traffic sign manufacture and installation,
work zone traffic control, flagging, training, and nine years as manager of a
small general aviation airport.
LUNCH

Mike Eastman
ODOT Technology Transfer Center
This certification class will cover state regulations and minimum
requirements for setting short term flagging operations on state and city
right of way. We will cover flagger procedures and minimum requirements
for setting up and working on county and city roads. At the end
of a this 4-hour session the student will take the state exam and will be
issued a state of Oregon flagger certification good for 3 years.
Michael Eastman is an experienced Trainer with a demonstrated history of
working in the traffic control industry. He has 44 years of experience in
public works, including municipal traffic sign manufacture and installation,
work zone traffic control, flagging, training, and nine years as manager of a
small general aviation airport.

Mike Eastman
ODOT Technology Transfer Center
This certification class will cover state regulations and minimum
requirements for setting short term flagging operations on state and city 

right of way. We will cover flagger procedures and minimum requirements
for setting up and working on county and city roads. At the end

of a this 4-hour session the student will take the state exam and will be
issued a state of Oregon flagger certification good for 3 years.
Michael Eastman is an experienced Trainer with a demonstrated history of
working in the traffic control industry. He has 44 years of experience in
public works, including municipal traffic sign manufacture and installation,
work zone traffic control, flagging, training, and nine years as manager of a
small general aviation airport.

Mike Eastman
ODOT Technology Transfer Center
This certification class will cover state regulations and minimum
requirements for setting short term flagging operations on state and city 

right of way. We will cover flagger procedures and minimum requirements
for setting up and working on county and city roads. At the end

of a this 4-hour session the student will take the state exam and will be
issued a state of Oregon flagger certification good for 3 years.
Michael Eastman is an experienced Trainer with a demonstrated history of
working in the traffic control industry. He has 44 years of experience in
public works, including municipal traffic sign manufacture and installation,
work zone traffic control, flagging, training, and nine years as manager of a
small general aviation airport.



1

Water Environment School

Wastewater Operations: Basics & Beyond, Safety, Asset Management/ Technology/ Activated Sludge

#1
8:00-9:00am Does AI Make a Difference?  Case Studies of AI’s Impact on Sewer

Assessment, Asset Management, and System Planning
KEYNOTE

9:00-9:10am
#2 9:10-10:10am Anaerobic Digester Restart Protocols

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

10:10-10:20am

#3
10:20-11:20am Case Studies of Three Leading Filter Types in Wastewater

Applications
Presenter Names:

Presenter Company:

June 25th-27th 2024

Daniel Buonadonna, PE 
Jacobs
Artificial intelligence (AI) solutions for sewer CCTV defect coding and
analysis have now been in the US marketplace for over a year. In that time,
municipalities have had opportunities to pilot different offerings and
evaluate the efficacy of this technology for the asset management of their
collection systems. This presentation will present different case studies of
Jacobs’ AI solution performance and impact on lifecycle ownership costs
for sewer utilities. The case studies involve utilities within and outside the
Pacific Northwest that used AI to assess raw sewer CCTV video, and also
used human inspectors to code the same videos in order to conduct a
comparison.
Dan Buonadonna is a Global Principal for Jacobs's Condition Assessment
and Rehabilitation Services (CARS) practice.  He has over 22 years of
pipeline analysis, design, and rehabilitation experience and currently serves
on the executive board of directors for the North American Society of
Trenchless Technology (NASTT).

Nate Janega
Carollo
Anaerobic digesters are the most common solids stabilization technology in
municipal wastewater treatment facilities. Although they are relatively low
maintenance, routine cleaning every 5-10 years helps maximize
performance and prolongs the useful life of the tank. However, restarting a
digester is a complex process requiring careful oversight and detailed
knowledge of the plant processes. This presentation will cover best
engineering practices for taking a digester out of service and restarting the
process safely and efficiently. Stopping and restarting a digester requires
careful coordination of digester gas, mechanical processes, solids
management protocol, and digester biological health. Specific procedures
vary depending on the presence of other operating digesters, fixed vs
floating covers, the type and quality of solids produced at the facility, and
other factors. Step-by-step instructions for managing digester maintenance
will be provided, for “typical digesters”, as well as an “unusual” case study
from Grants Pass Oregon.

Tom Geise
BHC Consulting

TUESDAY June 25

 Nate Janega P.E., wastewater engineer, and biogas enthusiast at Carollo
Engineers.  Nate has 6 years of design and project management experience in
industry, focused in process mechanical work for municipal and private wastewater
treatment.  He volunteers with the Mt. Everest Biogas Project, and the EPA’s
Cold/High Altitude Anaerobic Digester group.

TRACK B



2

Presentation Abstract:

Presenter Bio: 

11:20-11:30am

#4
11:30-12:30pm Compressed Gas Mixing Technology in Wastewater Treatment

Faciltiites
Presenter Names:

Presenter Company:
Presentation Abstract:

Presenter Bio: 

This presentation will examine the use of disc filters, continuous backwash
granular media filters, and compressible media filters at three different
facilities.  Each case study will provide an overview of the technology and
discuss why the technology was selected, project objectives, how the
system was designed, how the system is/will be operated,
measured/expected performance, and unique challenges for the
application.  The first case study is addition of cloth disc filters at the 5.6
MGD Redondo WWTP owned and operated by Lakehaven Water and
Sewer District, which completed construction in 2022.  The Redondo
WWTP utilizes primary clarifiers, trickling filters, and secondary clarifiers
followed by UV disinfection for treatment.  The second case study is
improvements to enhance performance of existing continuous backwash
granular media filters at the 12.7 MGD City of Marysville WWTP, which is
currently in construction.  The Marysville WWTP utilizes lagoons for
biological treatment and UV light for disinfection.  The final case study will
be replacement of existing continuous backwash granular media filters with
compressible media filters at the 2.8 MGD City of Snohomish WWTP, which
is currently in design.  The Snohomish WWTP utilizes lagoons with
submerged fixed-film media for biological treatment and peracetic acid for
disinfection.
Tom Giese is a registered professional engineer with 30 years of consulting
engineering experience focused primarily on wastewater treatment
including facility planning, evaluation and design; process modeling; pilot
testing; and construction management.  Mr. Giese received both his B.S.
and M.S. degrees in Civil Engineering from Oregon State University.

John Koch
Enviro-mix
This presentation will introduce compressed gas mixing technology and
how it is applied in a variety of applications throughout wastewater
treatment facilities.  The presentation will highlight the critical components
of a compressed gas mixing system and the energy and maintenance
benefits of the mixing technology.  Building on the core mixing technology
the presentation will explore the BioMix-DC and FlexZone process
solutions which are used for enhanced nutrient removal while reducing
energy and chemical consumption and leveraging embedded carbon in the
plant influent.  The BioMix-DC Enhanced Anaerobic Mixing System delivers
enhanced biological phosphorus removal (EBPR) by optimizing the
anaerobic fermentation process with a unique intermittent mixing cycle.
BioMix-DC is applied in both side stream and inline configurations to
facilitate fermentation and boost rbCOD production to improve EBPR.  The
FlexZone Adaptive Process Volume System combines diffused aeration
and compressed gas mixing in activated sludge reactors to adapt reactor
environments to current loading condition to optimize treatment
performance while minimizing energy and chemical consumption.  The
presentation will review how the FlexZone controller automatically
transitions reactor environments between aerobic, low DO, and anoxic
conditions, adapting to current and future operational needs without
sacrificing treatment capacity.
John Koch is currently the vice president of technology at EnviroMix, Inc.
He received his B.S. in civil engineering from Marquette University. John
has 33 years of experience in the wastewater treatment space, specializing
in BNR and biological wastewater treatment systems including SBRs,
MBRs, MABRs, oxidation ditches, and conventional activated sludge
systems. John is an active member of Water Environment Federation and a
registered professional engineer in the State of Illinois.



3

12:30-1:00pm
#5 1:00-2:00pm The Cost of being a Good Neighbor

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

2:00-2:10pm
#6 2:10-3:10pm Waste Water Membrane Bio-Reactors Basics

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

3:10-3:20pm
#7 3:20-4:20pm PLC Basics, from an Operator’s Point of View

Presenter Names:
Presenter Company:

Presentation Abstract:

Presenter Bio: 

4:20-4:30pm

#8

8:00-9:00am

KEYNOTE

LUNCH BREAK

Scott Cowden
Jacobs
As population densities increase and expanding residential areas encroach
closer to water resource recovery facility (WRRF) property boundaries, less
tolerant communities are steadily placing more pressure on facilities to
implement “good neighbor” policies. The term “good neighbor” can apply to
multiple criteria including odors, noise, or even safety (e.g.; removing
deadly chlorine gas from a plant or controlling harmful emissions). In the
context of this paper the term pertains exclusively to odor and toxic
emissions control. Emissions regulations continue to become more
stringent, with renewed emphasis and focus on volatile organic compounds
(VOCs), toxic air contaminants (TACs), and precursor organic compounds
(POCs), putting even more pressure on WRRFs.
Scott Cowden is a professional engineer with over 38 years of experience
in the area of odor control applications for municipal wastewater treatment
systems. His expertise includes both vapor phase and liquid phase
technologies. He also has extensive experience in the area of odor control
master-planning including site sampling, emissions modeling, and
dispersion modeling.

Blake Rains
Clackamas Water Environmet Services
This will explain the basics of wastewater membrane bio-reactors. It will
include what they are made of, how they function and important plant
design ideas to keep in mind. It will also include my own challenges and
benefits of operating a wastewater MBR plant and lessons learned
Blake Rains is a Wastewater Operator for Clackamas Water Environment
Services and has worked in the wastewater operations industry for over 17
years after doing a job shadow program in hischool at the ’ Tri-City Water
Resource Recovery Facility in Oregon City.

Skye Franyutti
Clackamas Water Environment Services
In the most basic of terms, a PLC is a computer that one can fully program
to execute whatever task is needed to accomplish an automated process
that meets the customer’s demands. We will discuss how PLC’s are used in
the field of wastewater operations.
Skye Franyutti is a instrumentation technician for Clackamas Water
Environment Services. Skye has been with WES for over 10 years.

John Peterson and Bob Sanguinetti
Discovery Clean Water Alliance

WEDNESDAY 06/26/2024
Discovery Clean Water Alliance - Columbia River Outfall and Effluent Pipeline
Integrated Project Delivery In A Complex Operational and Construction
Environment



4

The presentation will provide insights and lessons learned from the effort to
plan, design, permit, and construct a new Columbia River outfall for the
Salmon Creek Treatment Plant in Vancouver, WA. The $37 million project
installed 7300 feet of 48-inch pipe terminating with a new diffuser system in
the Columbia River, while connecting to and maintaining flow from an
operating facility. Challenges for the project include navigating a complex
environmental permitting process during the global pandemic, engineering